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NINGBO UNITENT OUTDOOR PRODUCTS CO.,LTD                              / SGS-CSTC NINGBO  
20#LIZHOU RD,LIZHOU STREET,YUYAO,ZHEJIANG,CHINA 

 
The following sample(s) was/were submitted and identified on behalf of the client as: 

 
Sample Description  :  PVC: 520G/M2 (GRIDDING CLOTH/520GR HEAVY DUTY)  
SGS Ref. No.   : NBHG1411004252SD 

 
Test Performed  Selected test(s) as requested by applicant 

 
  *  *  *  *  *   
 

Sample Receiving Date Nov.10, 2014 

Testing Period Nov.10, 2014 - Nov.14, 2014 

Test Result(s) For further details, please refer to the following page(s). 

 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Ltd.  
 
 
_________________ 
Jessica Zhou (Account Executive) 
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Test Result 
 
Determination of the UVR transmission of a Dry Textile 
(BS EN 13758-1:2002) 
 
Parameters: 
SBW: 1.0nm 
Scan speed: fast    
No. of  Scans: 4 
 
Results: -   
Mean UPF    2698 
Std. Deviation    167.7 
UPF Rating    >50 
 
Transmittance (%):  
Mean UVA (315-400 nm)  0.03 
Mean UVB (290-315 nm)  0.04 
 
Testing conducted in wavelength range 290-400 nm 
 
Instrument: UV-Vis Spectrophotometer model: Shimadzu UV-2401PC 

 

UV Transmission Characteristics
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***End of Report*** 
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